












ABBREVIATIONS

ACP Asbestos Cement Pipe

ADB Asian Development Bank

AFW Accounted-for Water

BHN Basic Human Needs

DIP Ductile Iron Pipe

GSP Galvanized Steel Pipe

GULLG Goroka Urban Local Level Government

JICA Japan International Cooperation Agency

PNG Papua New Guinea

PVC Polyvinyl Chloride (Pipe)

SAP Structural Adjustment Program

UFW Unaccounted-for Water



i

TABLE OF CONTENTS

PREFACE

LETTER OF TRANSMITTAL

LOCATION MAP

ABBREVIATIONS

CHAPTER 1 BACKGROUND OF THE PROJECT................................................1 - 1

CHAPTER 2 CONTENTS OF THE PROJECT

2-1 OBJECTIVE OF THE PROJECT......................................................2 - 1

2-2 BASIC CONCEPT OF THE PROJECT ............................................2 - 1
[...]
(installation of corrugated steel pipe, Dia. 1,200
mm)

- Replacement of flow regulating gate door
(manual sluice gate、W1.2 m x H2.5 m)

- Installation of inflow screen to raw water
transmission pipeline

- Replacement of raw water transmission pipeline
(from reservoir outlet to water treatment plant,
GSP, Dia. 300 mm)

231 m

1 gate

1 unit

900 m

-2
Rehabilitation of
water treatment
plant
Design capacity :
6.500m3/d

- Replacement of valves in the plant
- Removal of chemical dosing equipment
- Removal of disinfection equipment
- Replacement of filter sand
- Reconstruction of filter backwashing system

8 pieces
1 set
1 set
5 tanks
1 set

-3
New construction of
receiving/mixing
tank

- Construction of receiving well
(tank and diversion device)

- Construction of rapid mixing tank
(tank, mixer)

1 set

1 set



2 - 17

Design capacity :
10,000 m3/d

- Installation of the chemical dosing system
(alum, soda ash)

- Installation of chlorine dosing system
- Construction of chemical dosing chamber

1 set

1 set
1 building

-4
Addition of water
treatment
equipment
Design capacity:
3,500 m3/d

- Construction of the coagulation/ sedimentation
facility

- Construction of rapid filtration facility
- Installation of mechanical and electric equipment
- Installation of connection pipes and valves

2 tanks
8 beds
1 set
1 set

-5
Drainage facility

- Construction of sludge sedimentation lagoon 2 lagoons

-6
Miscellaneous work

- Construction of access roads in the plant
- Leveling of the land planned for the plant

1 set
1 set

-7
Distribution
reservoir

- Replacement of drain valve (Dia. 250mm) 1 piece

-8
Distribution pipes

- Replacement of ACP with PVC (Dia. 80 mm to
300mm)

- Restoration of the existing service pipes

19.3km
2000
points

-9
Provision of
equipment

- Water meter, service pipes
- Sludge discharge pump
- Water quality testing apparatus
- Portable flow meter

1200 pcs.
1 set
1 set
1 unit

-1  Raw water transmission facility

  Raw water flows through the open channel, reservoir, and raw water transmission

pipeline to reach the water treatment plant.  The existing raw water transmission

facility will be rehabilitated and renewed.

  The existing sluice gate installed near the intake in the open channel is to be removed

and replaced with a new manual sluice gate.  The sluice gate is provided to stop intake

and to regulate the flow for maintenance and emergencies.  Dimensions and other

specifications are the same as those for the existing sluice gate.  Design conditions of

channels where the gate is installed are as follows:

- Channel width ：Approx. 1.2 m

- Average water depth ：Approx. 1.1 m

- Ground height from channel bottom ：Approx. 2.0 m



2 - 18

  In the open channel, corrugated steel pipes for a length of 250 m will be newly

installed.  As the water from this channel is used for a fish-breeding pond, etc., the

existing flow must be secured.  Therefore, the size of corrugated steel pipe is Dia. 1.2

m to secure the flow equal to the flow running through the existing channel section.

The existing average flow is estimated to be about 48,000 m3/d to 53,000 m3/d.  The

corrugated steel pipe is buried in the existing channel and covered with embankment.

  Raw water is transmitted from the reservoir outlet to the water treatment plant

through the raw water transmission pipeline. Water intake is made with the existing

intake in the reservoir.  A coarse bar screen is provided at the intake to remove of

wood chips and vinyl into the raw water transmission pipeline.

  The existing GSP and ACP provided from the reservoir to the water treatment plant

are replaced by new ones Dia. 300 mm.  The design conditions are as follows:

- Flow rate ：10,000 m3/d （0.116 m3/sec.）

- Distance ：approx. 250 m

- Flow velocity in pipeline ：1.63m/sec

-2  Rehabilitation of the existing water treatment plant

  The maximum operation capacity of the existing water treatment plant is 6,500 m3/d.

Of existing equipment, chemical dosing and chlorination equipment that are either

deteriorated in performance or unusable are all removed.  Together with the newly

added facility of 3,500 m3/d, the equipment with a capacity of 10,000 m3/d will be

installed within the additional facility.  Integration of equipment will offer merits, such

as easy operation and maintenance and reduction of construction costs.

  Filter sand in the existing filter are either reduced in size due to wear or unhygienic

due to adhesion of sludge, so that they are totally replaced.  The volume of sand for

replacement is about 40m3.  Filter sand specifications are 2.57～2.67 in specific

gravity and 0.6 mm in the effective size.

  Backwashing of the existing filter is made by feeding the washing water to the filter

by a pump.  As the existing pump performance is deteriorated, it is necessary to

replace the pump.  Since the new water treatment plant to be added is located at a

place higher than the existing plant, the difference in elevation is used to provide the



2 - 19

washing water through natural gravity flow from the clean water reservoir of the new

plant.  Therefore, the pump in the existing plant is removed.

  Valves in the existing equipment are removed if damaged.  Table 2-11 shows valves

to be replaced.

Table 2-11  Replacement of valves in water treatment plant
Facilities Name of valve Specifications Quantity

Raw water valve Dia. 200 mm sluice valve 2 sets
Reservoir inlet valve Dia. 200 mm sluice valve 1 set

No.1 facility

Filter inlet valve Dia. 200 mm sluice valve 1 set
Sedimentation tank
inlet valve

Dia. 200 mm sluice valve 1 set

Filter drainage valve Dia. 300 mm butterfly
valve

2 sets

No.2 facility

Filter clean water valve Dia. 250 mm butterfly
valve

1 set

Total 8 sets

-3  Construction of new receiving and mixing tanks

  When the receiving well is constructed, inflow of raw water into the existing and the

added facilities can be put together.  The receiving well is to measure the raw water

flow.  The facility design capacity is 10,000 m3/d.  Considering water detention time

in the receiving well, the tank capacity will become about 34m3.  The concrete tank

structure will be of a rectangular shape.  For the raw water flow meter, an

electromagnetic flow meter is used, which enables indicating, recording, and

integration.

  The concrete-made mixing tank is necessary to mix raw water with chemicals and will

be a rectangular in shape.  The tank capacity is about 32m3 when detention time is

assumed to be 4 minutes.  A mechanical mixer is installed in the tank to enhance mixing

efficiency.  The mixer to be used will be of a suspension type to facilitate

maintenance.

  Raw water that has passed through the mixing tank will be distributed to facilities,

including the existing No.1 and 2 lines and the added No.3 line.  The direct indicating

type flow meter and regulating valve are used for water distribution.



2 - 20

  Chemicals are dosed before the mixing tank.  Such chemicals are alum for

coagulation, soda ash for pH control, and chlorinated lime for disinfection. Because of

safe quality of raw water, the chlorine consumption through the treatment process is

small.  By integrating dosing points into one, the common machinery can be used for

all systems, which in turn makes maintenance easier and construction cost lower.

  The chemical dose rate relative to the facility design water supply is shown in Table

2-12.  The chemical dosing ratio was determined through a dosing test in the site.

Table 2-12  Chemical dosing rate

Chemicals
Alum

(10% solution)
Soda ash

(5％ solution)

Chlorinated
lime

(3％ solution)
Dosing rate 30 mg/L 8 mg/L 2 mg/L

Maximum
Dosing volume 119 L/h 63.5 L/h 27.8 L/h
Dosing rate 20 mg/L 5.5 mg/L 1 mg/L

Average
Dosing volume 79.4 L/h 47.67 L/h 13.9 L/h
Dosing rate 10 mg/L 3 mg/L 1 mg/L

Minimum
Dosing volume 39.6 L/h 23.8 L/h 13.9 L/h

Note：Chlorine content of chlorinated lime is 65％.

  The required number of chemical dosing pump is three at 10,000 m3/d with reference to

the raw water flow of 3,500 m3/d.  One is used as a standby and in cases of high

turbidity.

Table 2-13  Specifications of chemical dosing equipment
Alum Soda ash Chlorinated lime

Capacity 2,000 liters 2,000 liters 1,000 liters
Material Polyethylene Polyethylene Polyethylene

Dissolving
tank

Quantity 2 2 2
Capacity 0.7 L/hr. 0.37 L/hr. 0.16 L/hr.
Type Diaphragm Diaphragm Diaphragm

Dosing
pump

Quantity 4 4 4
Others Dissolution

basket, mixer
Dissolution

basket, mixer
Dissolution

basket, mixer

  Assuming that the storage of chemicals is for one month of average dosing rate, the

required overall storage space is about 20 m2.

  The building space necessary for the chemical dosing equipment is about 180ｍ２.



2 - 21

The chemical chamber will be constructed near the mixing tank of block structure.

-4  Addition of water treatment equipment

  The design supply flow of the facility to be added is 3,500 m3/d. Analysis of raw

water showed that all items excluding turbidity met the drinking water standard of PNG.

The turbidity is high throughout the season and 10 to 20 degrees for 125 days on an

average during the rainy season (January to March, September to November).  The

number of days when turbidity exceeds 2 degrees of the PNG drinking standard value is

a total of 200 days a year.  This facility is constructed mainly to remove the turbidity.

  Principal equipment in the water treatment facility includes the

coagulation/sedimentation tank and filter.  Their design specifications are shown in

Table 2-14.

Table 2-14  Equipment design specifications of water treatment facility
Coagulation

tank
Sedimentation

tank
Filter

Clean
water tank

Detention
time

30.2 min 191 min
120 m/d

(filtration rate)
68 min

Tank volume 73.5 m3 463 m3 30m2 (filtration bed area) 165 m3

Head loss 500 mm 50 mm 3,200 mm ―

Structure RC RC RC RC

Type
Vertical

baffling type
Horizontal

baffling type
Rapid filtration ―

No. of units 2 nos 2 nos 8 nos 1 no

Others ― ―
Self-washing＋surface

washing
―

-5  Construction of the drainage facility

  The drainage facility will treat the sludge drainage effluent from the sedimentation

tank and backwashing drainage from filtration tank. The quality of effluent from the

existing facilities is approximately as shown in the table below.



2 - 22

Table 2-15  Water quality (drainage)
Item Backwashing

drainage from
filtration tank

Sludge drainage
from sedimentation

tank

Effluent standard

BOD5 3 mg/L 15 mg/L 120 mg/L
Chloride ions ≦ 1 mg/L ≦ 1 mg/L ―
Total coliforms 0 colonies/100 mL 0 colonies/100 mL 3,000 colonies/100

mL
Dissolved oxygen 6.9 mg/L 3 mg/L ―
PH 7.4 7.0 5.8 - 8.6
Total nitrogen 1.02 mg/L 2.5 mg/L ―
SS 130 mg/L 2,500 mg/L 150 mg/L

  There is no effluent standard in PNG.  Consequently, General Standard of the Water

Pollution Control Law of Japan will be applied.  Heavy metals are not contained in the

raw water, so their content in drainage is less than the effluent standard value.  All of

water quality items in filter washing water are below the discharge standard level and

filter-washing water need not be treated.  Drainage from the sedimentation tank has

high SS and must therefore be treated.  Most of the SS consists mainly of grit and soil

from the river.

  In the drainage facility system, SS is treated to 150 mg/L with a lagoon in which

gravity sedimentation is made after charge of coagulant.  Supernatant water is released

into a river.  Settled sludge is dried by the sun and discharged to the outside with a

truck.  The design specifications for the drainage lagoon are as follows.

- Average turbidity of raw water ：5 mg/L

- Chemical dosing ratio ：20 mg/L (aluminum sulfate)

- Mass of SS ：96.9 kg-DS/d

- Drainage volume ：38.8 m3/d

- Sedimentation velocity ：10 mm/min

- Lagoon area ：31.9 m2

- Structure ：Reinforced concrete

-6  Miscellaneous works at the water treatment plant

  The water treatment plant yard is divided into the existing treatment plant space and

the additional new plant space.  It is essential to establish communications between



2 - 23

these spaces.  For this purpose, a connection road is necessary within the yard.  This

road will be a 5 m wide concrete made.  The new treatment plant system is based on

gravity flow utilizing difference in elevation.  Therefore, it is necessary to prepare the

land to ensure the correct ground height of the facility according to the hydraulic

calculation.

-7  Development of distribution reservoir

  Among the distribution reservoirs in Mt. Kiss, Reservoir No.1 is suffering leakage

from the distribution pipeline valve, which will be replaced.  The size of the drainage

valve, which is a sluice valve of cast iron, is 250mmφ.

-8  Distribution facility

  The pipe type, size, and length of pipeline work implemented in this project are

shown in Table 2-16.

Table 2-16  Renewal of distribution pipeline
Material Diameter Length

PVC 300 mm 345 m
PVC 250 mm 880 m
PVC 200 mm 3,133 m
PVC 150 mm 1,641 m
PVC 100 mm 7,823 m
PVC 80 mm 7,356 m

Total 21,178 m

Replacement of asbestos cement pipes

  The existing asbestos cement pipe (ACP) was installed in 1960s and has exceeded its

life serviceability (25 years as stipulated in the Cabinet Order for The Local Public

Enterprise Law of Japan).  Actually, a rupture accident related to pressure resistance is

reported.  All of these ACPs are to be replaced by PVC, and existing ACPs will be left

buried there after being replaced.

Blocked distribution area

  Distribution is made through natural gravity flow, but control of the water volume

and pressure are not set up for each area.  In certain highland areas, there is almost no

water pressure and each house has to take self-help measures such as installing a



2 - 24

booster pump or rainwater storage tank.  On the other hand, in areas near the

distribution main or in low-elevation areas, the risk of leakage from outdated pipes is

extremely high because of excessive water pressure, causing leakage within the house.

  Therefore, the distribution area is divided according to the topographical conditions

to enable control of the water volume and pressure in each block (block division).  In

pipelines where the hydraulic analysis shows the problem of pressure fluctuation, the

pressure-regulating valves are provided to secure the appropriate water pressure.

Installation of flow meters for neighboring villages

  The existing system has almost no flow meter.  Direct indicate type with integrator

water meters are provided at the distribution reservoir outlet and main branch section to

ensure efficient water supply distribution.  Additionally, to enable water rate collection

and reduce waste of water, flow meters are installed at eight points along the service

pipes to ten villages.

Construction of portable flow meter pit for control of distribution volume

  A portable ultrasonic flow meter procured to be in Japan is used to control the

distribution volume.  For this purpose, a flow control installation pit (concrete) is

constructed at required locations.  This will facilitate control of the distribution flow

rate and enable effective reduction of leakage.

Connection restoration work of service pipes

  During replacement of pipes, connection to the service pipe and hydrant of each

house from the existing pipeline will be changed over to a connection from the new

distribution pipeline.

(4)  Provision of Equipment

  The result of a review over the necessity of equipment requested from PNG is shown

below.  Equipment necessary for this project is summarized in Tables 2-17 and 2-18.

Water charge collection is essential for sound operation of the water utility.  At present,

water charge collection using water meters is executed only in part of Goroka.  The

project's executive agency plans to collect water charges.  In PNG, piping materials are

imported.  General procurement of materials will contribute to reduction of the meter